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EMSL Canada Inc.

2756 Slough Street  Mississauga, ON  L4T 1G3

Phone/Fax: 289-997-4602 / (289) 997-4607
http://www.EMSL.com / torontolab@emsl.com

55DCSL97
551803551

702170-139

EMSL Canada Order ID:

Customer ID:

Customer PO:

Project ID:

Attn: 

Proj: New Central Public School/702170-139

Phone:       (905) 882-5984

Fax:       (905) 882-8962

Collected:       

Received:       3/28/2018

Analyzed:       4/06/2018

Amit Kaul

ARCADIS Canada Inc.

121 Granton Drive

Unit 12

Richmond Hill,  ON     L4B 3N4

Test Report: Asbestos Analysis of Bulk Materials for Ontario Regulation 278/05 via  

EPA600/R-93/116 Method

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00011A

Exterior Wall/Mortar- Brick wall

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Gray None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00021B

Exterior Wall/Mortar- Brick wall

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Gray None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00031C

Exterior Wall/Mortar- Brick wall

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Gray None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00042A

Room 13/Vinyl floor tile – 9 x 9” below carpet

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0.0% 1.8%98.2% ChrysotilePLM Grav. Reduction Gray

4/04/2018TEM Grav. Reduction Positive Stop (Not Analyzed)

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00052B

Room 13/Vinyl floor tile – 9 x 9” below carpet

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018PLM Positive Stop (Not Analyzed)

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00062C

Room 13/Vinyl floor tile – 9 x 9” below carpet

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018PLM Positive Stop (Not Analyzed)

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00073A

Room 13/Mastic (black) – under 9 x 9” vinyl floor tile below carpet

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black/Beige None Detected

Test Report:EPAMultiTests-7.32.2.D  Printed: 4/06/2018 09:08AM Page 1 of 10



EMSL Canada Inc.

2756 Slough Street  Mississauga, ON  L4T 1G3

Phone/Fax: 289-997-4602 / (289) 997-4607
http://www.EMSL.com / torontolab@emsl.com

55DCSL97
551803551

702170-139

EMSL Canada Order ID:

Customer ID:

Customer PO:

Project ID:

Test Report: Asbestos Analysis of Bulk Materials for Ontario Regulation 278/05 via  

EPA600/R-93/116 Method

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00083B

Room 13/Mastic (black) – under 9 x 9” vinyl floor tile below carpet

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black/Beige None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00093C

Room 13/Mastic (black) – under 9 x 9” vinyl floor tile below carpet

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00104A

Room 14/Mastic (yellow) – under carpet

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Yellow None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00114B

Room 13/Mastic (yellow) – under carpet

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Yellow None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00124C

Room 13/Mastic (yellow) – under carpet

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Yellow None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00135A

Room 14/Vinyl floor tile – 12 x 12” (dark brown)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0.0% 100%PLM Grav. Reduction None DetectedGray

4/04/2018 0.0% 100%TEM Grav. Reduction None DetectedGray

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00145B

Room 14/Vinyl floor tile – 12 x 12” (dark brown)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Brown None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00155C

Room 14/Vinyl floor tile – 12 x 12” (dark brown)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Brown None Detected

Test Report:EPAMultiTests-7.32.2.D  Printed: 4/06/2018 09:08AM Page 2 of 10



EMSL Canada Inc.

2756 Slough Street  Mississauga, ON  L4T 1G3

Phone/Fax: 289-997-4602 / (289) 997-4607
http://www.EMSL.com / torontolab@emsl.com

55DCSL97
551803551

702170-139

EMSL Canada Order ID:

Customer ID:

Customer PO:

Project ID:

Test Report: Asbestos Analysis of Bulk Materials for Ontario Regulation 278/05 via  

EPA600/R-93/116 Method

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00166A

Room 14/Mastic (tan and grey) – under 12 x 12” vinyl floor tile (dark brown)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Tan None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00176B

Room 14/Mastic (tan and grey) – under 12 x 12” vinyl floor tile (dark brown)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Tan None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00186C

Room 14/Mastic (tan and grey) – under 12 x 12” vinyl floor tile (dark brown)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Gray/Tan None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00197A

Room 14/Baseboard (black)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0.0% 100%PLM Grav. Reduction None DetectedBlack

4/04/2018 0.0% 100%TEM Grav. Reduction None DetectedBlack

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00207B

Room 12/Baseboard (black)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00217C

Room 3/Baseboard (black)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00228A

Room 14/Mastic (beige and tan) – under black baseboard

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Beige None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00238B

Room 12/Mastic (beige and tan) – under black baseboard

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Beige None Detected

Test Report:EPAMultiTests-7.32.2.D  Printed: 4/06/2018 09:08AM Page 3 of 10



EMSL Canada Inc.

2756 Slough Street  Mississauga, ON  L4T 1G3

Phone/Fax: 289-997-4602 / (289) 997-4607
http://www.EMSL.com / torontolab@emsl.com

55DCSL97
551803551

702170-139

EMSL Canada Order ID:

Customer ID:

Customer PO:

Project ID:

Test Report: Asbestos Analysis of Bulk Materials for Ontario Regulation 278/05 via  

EPA600/R-93/116 Method

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00248C

Room 3/Mastic (beige and tan) – under black baseboard

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Tan/Beige None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00259A

Room 12/Mastic (tan) – under 12 x 12” vinyl floor tile (light blue with light and dark specks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Brown/Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00269B

Room 12/Mastic (tan) – under 12 x 12” vinyl floor tile (light blue with light and dark specks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Brown/Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-00279C

Room 12/Mastic (tan) – under 12 x 12” vinyl floor tile (light blue with light and dark specks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-002810A

Room 11/Mastic (tan) – under 12 x 12” vinyl floor tile (beige with light and dark specks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-002910B

Room 11/Mastic (tan) – under 12 x 12” vinyl floor tile (beige with light and dark specks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003010C

Room 11/Mastic (tan) – under 12 x 12” vinyl floor tile (beige with light and dark specks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003111A

Room 13A/Mastic (tan) – under 12 x 12” vinyl floor tile (dark blue with light specks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Brown None Detected

Test Report:EPAMultiTests-7.32.2.D  Printed: 4/06/2018 09:08AM Page 4 of 10



EMSL Canada Inc.

2756 Slough Street  Mississauga, ON  L4T 1G3

Phone/Fax: 289-997-4602 / (289) 997-4607
http://www.EMSL.com / torontolab@emsl.com

55DCSL97
551803551

702170-139

EMSL Canada Order ID:

Customer ID:

Customer PO:

Project ID:

Test Report: Asbestos Analysis of Bulk Materials for Ontario Regulation 278/05 via  

EPA600/R-93/116 Method

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003211B

Room 13A/Mastic (tan) – under 12 x 12” vinyl floor tile (dark blue with light specks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Brown None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003311C

Room 13A/Mastic (tan) – under 12 x 12” vinyl floor tile (dark blue with light specks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Tan None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003412A

Room 2/Mastic (black) – under 9 x 9” vinyl floor tile (beige with white and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003512B

Room 2/Mastic (black) – under 9 x 9” vinyl floor tile (beige with white and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003612C

Room 16/Mastic (black) – under 9 x 9” vinyl floor tile (beige with white and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003713A

Room 3/Mastic (black) – under 12x12” vinyl floor tile (beige with light flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003813B

Room 3/Mastic (black) – under 12x12” vinyl floor tile (beige with light flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-003913C

Room 3/Mastic (black) – under 12x12” vinyl floor tile (beige with light flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Test Report:EPAMultiTests-7.32.2.D  Printed: 4/06/2018 09:08AM Page 5 of 10



EMSL Canada Inc.

2756 Slough Street  Mississauga, ON  L4T 1G3

Phone/Fax: 289-997-4602 / (289) 997-4607
http://www.EMSL.com / torontolab@emsl.com

55DCSL97
551803551

702170-139

EMSL Canada Order ID:

Customer ID:

Customer PO:

Project ID:

Test Report: Asbestos Analysis of Bulk Materials for Ontario Regulation 278/05 via  

EPA600/R-93/116 Method

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004014A

Room 4/Mastic (black) – under 9 x 9” vinyl floor tile (dark grey with red, white and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 5% 95%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004114B

Room 16/Mastic (black) – under 9 x 9” vinyl floor tile (dark grey with red, white and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 5% 95%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004214C

Room 16/Mastic (black) – under 9 x 9” vinyl floor tile (dark grey with red, white and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004315A

Room 5/Mastic (black) – under 9 x 9” vinyl floor tile (beige with light and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 3% 97%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004415B

Room 5/Mastic (black) – under 9 x 9” vinyl floor tile (beige with light and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 3% 97%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004515C

Room 5/Mastic (black) – under 9 x 9” vinyl floor tile (beige with light and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 2% 98%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004616A

Room 6/Mastic (black) – under 9 x 9” vinyl floor tile (red with light flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100% <1% ChrysotilePLM Black Mastic includes a small amount of 

inseparable attached material.

4/06/2018 0.0% 100% <0.25% Chrysotile400 PLM PtCt Grav. Red. Black

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004716B

Room 6/Mastic (black) – under 9 x 9” vinyl floor tile (red with light flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100% <1% ChrysotilePLM Black/Beige Mastic includes a small amount of 

inseparable attached material.

4/06/2018 0.0% 100% <0.25% Chrysotile400 PLM PtCt Grav. Red. Black/Beige

Test Report:EPAMultiTests-7.32.2.D  Printed: 4/06/2018 09:08AM Page 6 of 10



EMSL Canada Inc.

2756 Slough Street  Mississauga, ON  L4T 1G3

Phone/Fax: 289-997-4602 / (289) 997-4607
http://www.EMSL.com / torontolab@emsl.com

55DCSL97
551803551

702170-139

EMSL Canada Order ID:

Customer ID:

Customer PO:

Project ID:

Test Report: Asbestos Analysis of Bulk Materials for Ontario Regulation 278/05 via  

EPA600/R-93/116 Method

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004816C

Room 6/Mastic (black) – under 9 x 9” vinyl floor tile (red with light flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-004917A

Room 7/Mastic (black) – under 9 x 9” vinyl floor tile (grey with light and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-005017B

Room 7/Mastic (black) – under 9 x 9” vinyl floor tile (grey with light and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-005117C

Room 7/Mastic (black) – under 9 x 9” vinyl floor tile (grey with light and dark flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-005218A

Room 8/Mastic (black) – under 9 x 9” vinyl floor tile (beige with white flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-005318B

Room 8/Mastic (black) – under 9 x 9” vinyl floor tile (beige with white flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-005418C

Room 8/Mastic (black) – under 9 x 9” vinyl floor tile (beige with white flecks)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Black None Detected

Client Sample ID:

Sample Description:

Lab Sample ID: 551803551-005519A

Room 16/Mastic (brown) – under baseboard (brown)

DateTEST Non-Fibrous Asbestos CommentColor Fibrous 

Non-AsbestosAnalyzed

4/04/2018 0% 100%PLM Brown None Detected

Test Report:EPAMultiTests-7.32.2.D  Printed: 4/06/2018 09:08AM Page 7 of 10



Asbestos • Lead • Environmental • Materials & Indoor Air Analysis

EMSL Canada Inc.
10 Falconer Drive, Unit #3  Mississauga, ON  L5N 3L8

Phone: 289-997-4602       Fax: (289) 997-4607        Web: http://www.emsl.com      Email:torontolab@emsl.com

Attn: 

Proj: 701212/ NEW CENTRAL

EMSL Order: 551100801

Customer ID: 55DCSL97

Collected:       

Received: 3/22/2011

(905) 882-5984 Fax: (905) 882-8962 Phone:

Jean Daigle

Decommissioning Consulting Services Ltd.

121 Granton Drive

Unit 11

Richmond Hill,  ON     L4B 3N4

Test Report: Asbestos Analysis of Bulk Materials for Ontario Regulation 278/05 via  

EPA600/R-93/116 Method

1A-DW-1AClient Sample ID:

Non-Asbestos

Sample Description:
Lab Sample ID: 551100801-0001

TEST
Analyzed

Date Non-Fibrous Asbestos CommentColor

DRYWALL JOINT COMPOUND'

Fibrous 

PLM Grav. Reduction 3/25/2011 Tan /Yellow 0.0% 5.2%94.8% Chrysotile

1A-DW-1BClient Sample ID:

Non-Asbestos

Sample Description:
Lab Sample ID: 551100801-0002

TEST
Analyzed

Date Non-Fibrous Asbestos CommentColor

DRYWALL JOINT COMPOUND'

Fibrous 

Positive Stop (Not Analyzed)PLM Grav. Reduction 3/25/2011

1A-DW-1CClient Sample ID:

Non-Asbestos

Sample Description:
Lab Sample ID: 551100801-0003

TEST
Analyzed

Date Non-Fibrous Asbestos CommentColor

DRYWALL JOINT COMPOUND'

Fibrous 

Positive Stop (Not Analyzed)PLM Grav. Reduction 3/25/2011

1A-TH-1Client Sample ID:

Non-Asbestos

Sample Description:
Lab Sample ID: 551100801-0004

TEST
Analyzed

Date Non-Fibrous Asbestos CommentColor

BLACK PAPER THERMAL INSULATION'

Fibrous 

PLM 3/25/2011 Various/Black 80% 20% None Detected

Analyst(s)

Kevin Pang

or other Approved Signatory

Any questions please contact Kevin Pang.

None Detected = <0.5%.   EMSL maintains liability limited to cost of analysis. This report relates only to the samples reported above and may not be reproduced, except in full, without written approval by 

EMSL.  EMSL bears no responsibility for sample collection activities or analytical method limitations. Interpretation and use of test results are the responsibility of the client. Samples received in good 

condition unless otherwise noted. This report must not be used to claim product endorsement by NVLAP of any agency of the U.S. Government.

Samples analyzed by EMSL Canada Inc. Mississauga, ON NVLAP Lab Code 200877-0

Kevin Pang (1)

Initial report from: 03/26/201109:26:41

Test Report:EPAMultiTests-7.23.0  Printed: 3/26/2011 09:26AM Page 1 of 1



Attn.: Rein Andre
Decommissioning Consulting Services Limited
121 Granton Dr
Unit 11
Richmond Hill, ONT L4B 3N4

POLARIZEf) LIGHT MICROSCOP’: (PLM) - POINT COUNT
Performed by EPA 6001R-93/116 M ~&iod*

Project: 47022! New Central P.S.

AS1~ESTOS
% Type

67.% Chrysotile

29.% i~otile

36.% Chrysotile

NON-ASBESTOS
% Fibrous % Non-Fibrous

33.% Matrix

30.% Celliiiose 41.% Matrix

1O.% Cellulose 50.% Matrix
40.% Mm. Wool

64.% Matrix

Comments: For all obviously heterogeteous san: es easily separated into subsamples. and f. layered samples, each component is analyzed separately. Also, # of
Layers refers to number of separable subsamr s.

NY samples analyzed by ELAP 198.1 Method.

Note: I al S nsitivity is <0.5% Asbestos

Disclaimers: PLM has been known to miss asbestos in a smati percentage of samples which contain asbestos. Thus negative PLM results cannot be
guaranteed. EMSL suggests that samples reported as <1% or none detected be tested with either 5GM or TEM. The above test report relates only to
the items tested. This report may not be reproduced, except in full, without written approval by EMSL. The above test must not be used by the client to
claim product endorsement by NVLAP nor any agency of the United States Government. Laboratory Is not responsible for the accuracy of results when
requested to physically separate and analyze layered samples.

J~-1jJ~-~~ -Analysis-performed by EMSL-Buffalo (NVLAPAirandButlr#200056-NYSDOH ELAP#-11606) - — - - — - - - -

EMSL Analytical, Inc.
440 Lawrence Bell Dr.
Buffalo, NY 14221

Phone: (716) 631-5887 Fax: (716) 631-7693 Ms
Wednesday, January 26, 2000

Ref Number: BU00209

Sample Location Appearance
Sample

Treatment

NCPS#3 boiler room-HWH
pipe fitting insulation

NCPS#2 boiler room-dom Grey Teased 36.% Chrysotile 64.% Matrix
CW pipe fitting Fibrous
insulation (A/C)

Homogeneous

Grey
Fibrous
Homogeneous

NCPS#5

Teased

boiler room-HWH
pipe straight
insulation (A/C)

Tan
Fibrous
Homc ieous

NCPS#6

Teased

boiler roorri-dom
CW meter insulation

Grey
Fibrous
Homogeneous

Ashed

NCPS#7 storage room-dom
HW pipe fitting
insulation

None Detected

Grey
Fibrous
Homogeneous

Teased

NCPS#8 storage room-dom Tan Teased 40.% Chrysotile 40.% Cellulose 20.% Matrix
HW pipe fitting

Fibrousinsulation (A/C)
Homogeneous

Eric Fischer
Analyst

Approved
S.” Signatory



44(1 Lawrenc.~ Bell Dr.EMSL Analyti ~al, Inc. Buffalo, NI’ 14221

Ref Number: BU00209

POLARIZED LIGHT MICROSCOPY (PLM) - POINT COUNT
Performed by EPA 600[R-93/1 16 Method*

Project: 47022 I New Central P.S.

NON-ASBE~OS
% ‘ibrous %__Non-Fibrous

50.% Cellulose 30.% Matrix
20.% Mm. Wool

Comments: For all obviously heterogeneous samples easily separated into subsamples, and for layered samples, each component is analyzed separately. Also, “# of
Layers refers to number of separable subsamples.

NY samples analyzed by ELAP 198.1 Method.

Not :‘A al~ijek~ensitivity is <0.5% Asbestos

Eric Fischer
Analyst

Disclaimers. PLM has been known to miss asbestos in a small percentage of samples which Contain asbestos. Thus negative PLM results cannot be
guaranteed. EMSL suggests that samples reported as <1% or none detected be tested with either SEM or TEM. The above test report relates only to 2
the items tested. This report may not be reproduced, except in full, without written approval by EMSL. The above test must not be used by the client to
claim product endorsement by NVLAP nor any agency of the United States Government. Laboratory is not responsible for the accuracy of results when
requested to physically separate and analyze layered samples.

~~III, ~I - --

, ‘fj7V~I~9vy~

Attn.: Rein Andre
Decommissioning Consulting Services Limited
121 Granton Dr
Unit 11

Phone: (716) 631-581;.’ Fax: (716) 631-7693

Richmond Hill, ONT L4B 3N4

Wednesday, January 26, 2000

-:EMSL

NCPS#9

Sample Location

music practice
room-2’x4’ SCT

Sample
Appndrance Treatment Type

Grey
Fibrous
Homogeneous

Teased None Detecterll

NCPS#10 stage-HWH pipe Grey Teased 33.% Chrysotile 67.% Matrix
fitting insulation

Fibrous
Homogeneous

4pproved
Signatory
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APPENDIX C 
 

SAMPLE LIST OF SUSPECT ASBESTOS-CONTAINING BUILDING MATERIALS 
 
There are an estimated 3,000 products that contain asbestos.  In Ontario, asbestos was widely used in 
sprayed-on material and in pipe and boiler insulation until 1973(1).  The use of many other 
asbestos-containing materials continued until the mid-1980s.  Asbestos is still used in the manufacture of 
a limited number of products, including some floor tiles, cement products, friction materials and textiles.  
The following list was adapted from the United States Environmental Protection Agency’s (EPA) Sample 
List of Suspect Asbestos Containing Materials(2).  It is not an all inclusive list but is intended as a general 
guide to show which types of building materials may contain asbestos. 
 

Possible Asbestos-Containing Materials in Buildings 
 

• Acoustical Plaster  • Elevator Equipment Panels 

• Adhesives  • Fire Doors 

• Asphalt Floor Tile  • Fireproofing Materials 

• Base Flashing  • Flooring Backing 

• Blown-in (Loose Fill) Insulation  • Heating and Electrical Ducts 

• Boiler Insulation  • High Temperature Gaskets 

• Breaching Insulation  • HVAC Duct Insulation 

• Caulking/Putties  • Joint Compounds 

• Ceiling Tiles and Lay-in Panels  • Pipe Insulation (corrugated air-cell, 

• Cement Pipes  • block, etc.) 

• Cement Siding  • Roofing Felt 

• Cement Wallboard  • Roofing Shingles 

• Construction Mastics (floor tile,  • Spackling Compounds 

• carpet, ceiling tile, etc.)  • Sprayed-on Insulation 

• Cooling Towers  • Taping Compounds (thermal) 

• Decorative Plaster  • Textured Paper Products 

• Ductwork Flexible Fabric Connections  • Vinyl Floor Tile 

• Electrical Cloth  • Vinyl Sheet Flooring 

• Electrical Wiring Insulation  • Vinyl Wall Coverings 

• Elevator Brake Shoes  • Wallboard 

 

                                                      
(1)  J.S. Dupre, J.F. Mustard & R.J. Uffin, Report of the Royal Commission on Matters of Health and Safety Arising from the Use 

of Asbestos in Ontario, Ontario Ministry of the Attorney General, Toronto, Ontario, 1984, page 12. 
 
(2)  U.S. Environmental Protection Agency, http://www.epa.gov/Region06/6pd/asbestos/asbmatl.htm. 
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